

Catena Inspection & Engineering Services Ltd

Brookhill Road, Brookhill Road Industrial Estate Pinxton, Notts NG16 6NS

Tel. No. 01773 748 556

E-Mail: enquiries@catenais.co.uk

Report of a Load Test

Page 2 of 5

Customer Details			Site Address		Certificate No.	R010512
# 5 STAR CASES LTD BROADEND ROAD BROADEND ROAD INDUSTRIAL			CATENA		Certificate Date	16 Jul 2018
ESTATE WISBECH PE14 7BQ					Test Date	16 Jul 2018
					Test Type	Standard
Job No.	Order Date	Customer	Order Ref.	Customer Contact		Our Contact
1801876	04 Jul 2018	CARD		Daniel Goate		Rachael Marsh

EQUIPMENT DETAILS								
Identification No or Reference No	Description of the Item to be Tested	Quantity to be Tested	Test Applied	SWL				
76845	Chain Bag	1	Proof Load Applied	125kg				

Additional Test Details

Proof Load Applied to each individual bag - to destruction

200kg - No deformation 500kg - No deformation 1000kg - No deformation

1300kg - Failure of stitching to handle.

Details of Any Standards\Technical Specifications Used
--

Declaration.	Authorised Signature		
I certify that the item/s described above have been tested in accordance with your instructions.	Name	Kat Moss	
Please Note: This report does not allow the equipment to be put into	Date	09 Oct 2018	
service. An E. C. Declaration of Conformity or a LOLER Report of Thorough Examination may be required.	Signature	*W088	



